OEM Part NO. 8D-3860 / 8D3860 STOP LAMP GROUP

OEM Part NO. 8D-3860 / 8D3860 STOP LAMP GROUP

Product Name 8D3860 STOP LAMP GROUP
Category Electric System / Bucket
Model 140 Motor Grader
Section Attachments
Group NO. 140 MTR. GRADER
Note 8D3860 STOP LAMP GROUP--24 Volt--Right Hand Side View Also part of 7D7610 and 7D7600 Head, Stop and Tail Lamp Arrangement listed on Page 107 7M7147 Lamp parts are shown on Page 107

8D3860 STOP LAMP GROUP Specification

Name 8D3860 STOP LAMP GROUP
Remark 8D3860 STOP LAMP GROUP--24 Volt--Right Hand Side View Also part of 7D7610 and 7D7600 Head, Stop and Tail Lamp Arrangement listed on Page 107 7M7147 Lamp parts are shown on Page 107
Model 140 Motor Grader, 120 Motor Grader
Section Attachments, Starting And Electrical System
Group NO. 140 MTR. GRADER
Is service Y
CCR N
Is Filter N
IsMaint N
IsNPR Y
IEType I
IsArrangement N
IsChange N
Part Modifer STOP LIGHTING GROUP

140 Motor Grader Part NO. 8D-3860 STOP LAMP GROUP

SEQ Part NO. Name POS Qty NPR CCR Service Change Type Modifer
1 2D2751 2D-2751 GROMMET / 2 Y Y Y WATER TEMPERATURE GAGE
2 8D3637 8D-3637 ACTUATOR / 1 Y N Y
3 8D3531 8D-3531 BRACKET / 1 Y N Y
5 5D5813 5D-5813 HARNESS / 1 Y Y Y
8 4D3670 4D-3670 GROMMET / 1 Y Y Y
9 3D5364 3D-5364 BRACKET / 2 Y N Y
10 7S4408 7S-4408 WASHER / 4 Y Y Y 8.7X14.3X1.6-MM THK
11 7M7147 7M-7147 LAMP ASSEM. 1 / 1 2 Y Y Y Y I LAMP AS-STOP & TAIL, 24V
12 8D3577 8D-3577 BUSHING / 1 Y Y Y
13 3K8785 3K-8785 GROMMET / 1 Y Y Y
14 3S2093 3S-2093 STRAP-CABLE / 2 Y Y Y 1.75IN DIA, 1.75 DIA.
15 4D1212 4D-1212 GROMMET / 1 Y Y Y
16 6D9404 6D-9404 TERMINAL / 2 Y Y Y NO. 6 SCREW, RING
17 3D4529 3D-4529 FUSE / 1 Y Y Y 14 AMP, FUSE
18 4M6425 4M-6425 BOLT / 2 Y N Y 5/16-18X1-IN, 5/16-18X1IN
19 4S1988 4S-1988 TERMINAL / 1 Y N Y 14-GA TO 16-GA, SMALL
20 4L3916 4L-3916 TERMINAL / 1 Y Y Y 14-GA TO 16-GA, FEMALE
21 7F9224 7F-9224 TERMINAL / 2 Y N Y NO. 10 SCR., NO. 10 SCREW
22 0T0102 0T-0102 BOLT / 1 Y N Y 3/8-16X0.625-IN, 15.8MM.625IN
23 1B3057 1B-3057 CLIP / 1 Y N Y CLIP- TUBE ASSEMBLY TO UPPER FRAME, CLIP
24 3B4506 3B-4506 LOCKWASHER / 4 Y Y Y LOCKWASHER 3/8", LOCKWASHER BRACKET ASSEMBLY TO BRACKET
25 0S1594 0S-1594 BOLT / 4 Y N Y 3/8-16X1IN, 3/8-16X1-IN
26 4M5280 4M-5280 NUT-PLATED FULL / 2 Y N Y 5/16-18-THD, NUT

Part NO. 8D3860 suitable for 140 Motor Grader

SEQ Part NO. Name POS Qty NPR CCR Service Change Type Modifer